
SHOREMASTER.COM  

Dock AccessoriesDock Accessories
®

Parts List
DESCRIPTIONPART NUMBERQTYITEM

WAD Starter Kit Wdmt100572521
Nut Square 1/2 Brass100179342
Nut Hex 3/8 Brass100180343
Bolt Hex 3/8 x 3.0 SS100243244
Set Screw 1/2 x 1.5 SS100255845
Washer Flat 3/8 SS100259986
Cap Blue 2.0x2.0x2.0 Five Sided100098427

Alum WAD Starter Kit (Pair)
Instructions
Part #: 1006599

Failure to follow instructions may 
result in personal injury and may 
invalidate applicable warranty.
 
Step 1. Place one WAD Starter Pocket 
over each Side Rail of the dock where 
desired (6" from the end is 
recommended).  Make sure the lip of the
WAD Starter Pocket is over the bottom 
of edge of the rail and make a mark at 
each hole.
 

Step 2. Remove the WAD Starter 
Pockets and drill a 7/16" hole at each 
mark.  
 

Step 3. Secure each WAD Starter 
Pocket to the dock with two 3/8 x 3 hex 
bolts, four 3/8 flat washers, and two 3/8 
brass nuts - as shown.
 

Step 4. Insert the Leg Post/Foot Pad 
assembly into the WAD Starter Pocket to
desired height and tighten with two 1/2 x 
1-1/4 set screws and two 1/2 brass 
square nuts in each pocket - as shown.
 

Step 5. Place one Blue Cap over each 
exposed Leg Post - as shown.

1

1

6

4

5

6

3 3

6

7

6

4

2

5


